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Date of Issue - 2011.11. 16. lNSPECTION CERTIFICATE « Head Qffice : Rm 405 Woo Chang Bldg 152-2

Kamjon~dong, Sasang—pu, Busan,Korea

EygME R
Carificatata No, K-11-783 %= 2 7t . = Gwangyang Factory : 1663-12, Taein-dong,
Customer: FOQRTACERO S.A.DEC.V, Gwangyang City, jeonranam—do, korea
A = 9 ERW STEEL STRUCTURAL
Commaodity _: TUBING FEX + Busan Factory  1516-5, Dadae—dong,
Shipper . . Saha-gu, Busan, Korea
HE 74 .
Spec. & Type : ASTM A 500 Gr.B + Seoul Oftica : 507-1, Sitwa Industrial Complex Zma,
' : Jungwang—dong, Siheung City, Gyeonggi, Korea
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Slze ness | Honatn Product No. m= | oo | ve T8 EL Bending | Flattening | Surface Chamicat Compositicn (Max.) Heat No. Remarks
{inch) (nen} (i) (Lot No.} ntity 1) (MPa (%) Test Test Treatment c si Mn o s {Coil No.)
17 400 23 0.300 - = 0.045 0.045
.8 X 6 c.188 40 JIJ13G1AFDS4 549 21,960 § 336 446 26 - Good Ofled 0.1722 0.014 0.314 0.0116 0,0027 SA72201
8 X 8 0.250 40 JIN2G1AFDET 396 15,840 | 248 459 25 - Good Qiled 0.1723 0.018 0.310 0.0144 0.0026 SA72349
& X 4 Q.188 40 JJIBG1AFC4D 180 7.200 1 336 4486 26 - Good Qitad 0.1722 0014 0314 05,0116 0.0027 5A72201
] x4 0.188 40 HIBG2ZAF009 10 400 336 446 28 - Good " Ofled 0.1722 0.014 0.314 0.0116 0.0027 SR72201
8 x 4 0.375 40 JIJI8G2AF023 <] 240 336 458 24 - Good Qiled 01787 Q.47 0305 0.0167 Q0025 SR72347
a x4 0376 40 JUI8GZAFO1E 36 1,440 | 336 458 29 - Good Qiled 01787 0.017 0.305 0.0157 Q.002% 3R72347
8 X B 0.375 40 JI2HG1AFO20 36 1,440 336 458 24 - Good Qiled 0.1787 0.7 0.308 G.0157 0.0025 SA72347
8 x B 0.188 40 JI24G 140027 218 5,640 336. 448 28 - Good Oilled 01722 0.014 034 0.0116 0.0027 SR72201
8 X a 0.250 40 JIJ24G1AFO40 186 7.440 343 459 25 - Good Oied 0.t723 C.0i8 0.310 0.0144 00026 SR72349
B X 8 03rs 40 JIJ21G2AFQE0 1 40 § 336 458 24 - Good Orled 0.1787 0.017 0.305 D.Q157 0.0025 8R72347
8 X B 0.375 40 JiJ21G1AFCOE 180 7.200 | 336 458 24 - Good Oiied 01787 C.017 C.305 0.0157 0.0028 SR72347
10 x 8 0.188 40 JIJZ4G2AGO01 80 3,800 | 336 445 26 - Good Qiled Q.1722 C0Qi4 0.314 00116 0.0027 SRY2201
W %« 6 0.250 40 JIJ24G2A0036 1 40 348 469 25 - Good Qiled 01723 0.018 0.310 G.0144 0.0026 SR72349
0 X 6 0.250 40 JL24G2A0021 €8 2,640 | 348 469 25 - Goed OHed 01723 0.018 0,310 0.0144 0.0026 SR72349
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We hereby certify that the material has been made in accordance with the order and specification.
Manager of material testing section Ha J. S.




